Exploded view/parts list are subject to change at any time without notice. (As of Sep.2013)

| EXPLODED DIAGRAM : ECB-0203

/N WARNING

This diagram is for your reference only. Do not attempt to service or repair the Tool. Do not take the Tool apart.
Contact an authorized Nitto dealer for all service and repair of the Tool. Improper service and repair can cause
accidents and service injuries. Never attempt to modify the Tool. Never attempt service or repair the Tool yourself.

www.npower.com.vin
Tai liéu dugc tdng hgp bdi ddi ngii ki thuat cla NPOWER
Ban quyén noi dung thuc vé NITTO KOHKI

Powered by NAVITECH | www.navitech.co TQ12768-3



Exploded view/parts list are subject to change at any time without notice. (As of Sep.2013)

The part numbers with () are included in the Ass'y parts written above them.

No. [ Part No. Description Qty [Price No. | Part No. Description Qty |Price
1 | TA91354 |Sub Handle Ass'y 1 set 39 | TP11245 |Pan Head Screw 4 x 10 2
2 | TP16126 | Grip Guard 1 40 | TB08645 |Rotor Sub Ass'y A 1 set
3 | TQ03648 |Bearing Case 1 41 | (TQ00422) Bowed Retaining Ring E 1
4 | TP15163 |Pan Head Screw 4 x 35 4 BETW-6
5 TP00144 |Washer M4 3 42 | TP16251 |Ball Bearing 6272Z 1
6 TP02797 |Pan Head Screw 4 x 6 3 43 | TP16254 |Pan Head Screw 4 x 60 2
7 TP01924 |Hex. Nut M6 1 44 | TA9A444 | Stator Ass'y 1 set
Guide Sleeve 0.D.22mm 45 | TP16213 |Brush Cap 2
8 | TBO2856 | \qqry 1 set 46 | TA9A633 | Carbon Brush Ass'y 1 set
9 | Too1e29 |'ndexable Insert Set Screw 1 47 | TP16266 |Insulation Seat Metal 2
Q 4x7 48 | TB08697 | Motor Case Ass'y 1 set
Indexable Insert with Hole 49 | (TQ12767) | Label Warning CE Mark 1
10 | TBOI159 115 7 (10pcs. / set) 1 set 50 | (TP16216) | Plate Nitto 1
11 | TQO03649 |Holder 1 51 | TP16256 |Insulation Stand 1
12 | TP06385 |Ball Bearing 690427 1 Pan Head Tapping Screw
13 | TQ03650 | Spacer 20.1 x 25 x 5 1 52 | Lp12832 4x14| 4
14 | TQO03651 |Spacer 31.1x36.9x5 1 53 | TQO03965 |Capacitor SKT 1
15 | CP03040 | External Retaining Ring C-20 1 54 | TA99917 |Switch Ass'y 1 set
16 | TQO03655 |Adjust Ring 1 55 | TA99916 |Switch Lever Ass'y 1 set
17 | TP08389 |Spring Pin 4 x 24 4 56 | TP16261 |Cord Clamp 1
Hex. Socket Head Cap Screw 57 | TP16262 |Cord Stopper 1
18 | TPO7118 6x16| * 58 | TP04235 | Pan Head Screw 4 x 8 2
19 | TQO3658 |Lever 1 59 | TP16255 | Motor Cover 1
20 | TQO03659 |Lock Wire 1 60 | TP16292 |Pan Head Screw 3.5 x 8 4
21 | TQO03660 | Stopper 1 61 | TB02514 |Electric Cord Ass'y 1 set
22 | TQO03656 |Swing Ring 1 62 | TP04075 |Spring Washer M4 4
23 | TQO03657 |Circle Plate 1 63 | TQ11013 |Ball Bearing 6904 LLB 1
24 | TPO2750 Countersunk Head Screl/lvx 1 3 64 | TQ12590 |Insulation Board 1
25 | TQ00827 |Spindle 1
26 | TQO1370 Parallel Key both ends round 1 ACCESSORIES
4x4x18 No Part No Description ty |Pri
27 | TP03755 |Woodruff Key 2.5 x 10 2 : ' scriptio Qty |Price
28 TP16195 |Dust Seal 1 TP04004 |Hex. Socket Screw Key 5 1
29 | TP16119 |Bearing Case 1 TQO03654 |Ball Bearing 68722 1
30 | TPO3675 |Ball Bearing 6200ZZ 1 TP17014 |Spanner 8 x 10 1
31 | TP01173 |Internal Retaining Ring C-30 1 TQO01683 |Spanner T-15D 1
32 | TB01097 |Pinion Gear A_ss_'y _ 1 set Indexeble Insert Set Screw
33 | TP04595 |External Retaining Ring C-10 | 1 TQ01629 ax7 1
34 | TBOO0609 SearHCa?jeTSub_Asssy 1 set Indexeble Insert with Hole 12.7 1
35 | TP16208 | 2N meac 1apPINg SCrEW. 16 © Ass'y
36 | TP04234 |Spring Washer M4 10 TQ03961 |Gauge C3 1
37 | TP11779 |Ball Bearing 629DD 1 TQ12768 |Instruction Manual 1
38 | TP16252 |Bearing Supporter 1 TQ12769 |Declaration of Conformity 1

TQ12768-3



